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TEST CERTIFICATE

e TestDate:  10.09.2019
GENARAL INFORMATION TECHNICAL DETAILS
Quality Name CHIVAS Composition 100 % PES
Design Name Fabric Width (cm £2) : 142
Type Of Fabric Weight (gr/m?+%5): 330
Flat Woven Fabric Pile fabric Knitting Fabric | |Weft Counts
X Warp Counts

Laboratory Conditions : Sample is kept 18 hour under below conditions, humidity ( 65 +%5 ), tempature ( 20 +2 )°C
: Fabric test are done according to BS EN ISO 14465 : 2003 standarts

Test Standart

MARTINDALE ABRASION / EN ISO 12947-2

3000 CYCLE COLOUR CHANGE

PILE LOSS

YARN BREAK

Results

>30000

PILLING - ABRASION /PN - EN ISO 12945-2:2000

TENSILE STRENGTH / EN IS

013934-1(N)

After 2000 Cycle

Warp

Weft

Results

5

Results

330N

450N

SEAM SLIPPAGE / EN ISO 13936-2 (mm)

TEAR STRENGTH /EN ISO 13937 - 3 (N)

Warp

Weft

Warp

Weft

Results

2

3

Results

38,5N

32,9N

COLOUR FASTNESS TO LIGHT / BS EN 105-B02

COLOUR FASTNESS TO RUBB

ING/BS EN 105-X12

Results

3/4

Results

Dry

>4

Wet >3

CARE INTSRUCTIONS




